GO RHINO W

V3404280T Parts

PARTS INCLUDED IN THIS LIST:

ITEM| QTY. DESCRIPTION ITEM [ QTY. DESCRIPTION

A 6 5/16” Bolt plate K 12 5/16” Flat Washer zinc black

B 6 5/16” Lock Washer L 12 5/16” Lock Washer zinc black

C 6 5/16" Flat Washer M 12 M8 Hex nut zinc black

D 6 5/16" Hex Nut N 12 Bolt shim

E 6 3/8” Carriage Bolt 0 1 Pr Front Bracket

F 6 3/8” Lock Washer P 1 Pr Center Bracket

G 6 3/8” Flat Washer Q 1 Pr Rear Bracket

H 6 3/8” Hex nut R 1Pr Auxiliary front bracket

I 2 1/2” Flat Washer S 1Pr Augxiliary center bracket

] 12 M8 x 25mm. Hex bolt zinc black T 1Pr Auxiliary rear bracket

® O
No (o X o)
° ¥ PO
'F'
gD ;%) 7
P r-T 2
= - _ad
Pz ! AL
5 ) \?E\E






